REF.NO. PART NO.
CF250T-311000
CF250T-310001
CF250T-312000
CF250T-312001
CF250T-313000
CF250T-313001
CF250T-310002
CF250T-310003
CF250T-310004
CF250T-310005
CF250T-310006
CF250T-310007
CF250T-310010
CF250T-310011
CF250T-310012
CF250T-310013
CF250T-310014
CF250T-310015
GB6187 M10x1.25
GB6187 M12x1.25
GB6187 M8
GB6187 M6
CF250T-310021
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24 GB5789 M6x12
25 GB5789 M8x35
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CF250T-320001
CF250T-32002
CF250T-320003
CF250T-320004
CF250T-322100
CF250T-322000
CF250T-320005
CF250T-320006
CF250T-320007
CF250T-320008
CF250T-320009
CF250T-320010
CF250T-320011
CF250T-323000
CF250T-324000
CF250T-323001
CF250T-323100
CF250T-3200013200
CF250T-320013
CF250T-310015
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21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

42
43

CF250T-323002
CF250T-323004
CF250T-323005
CF250T-323006
CF250T-323007
CF250T-323008
CF250T-320015
CF250T-320016
CF250T-320017
CF250T-320018
CF250T-320019
CF250T-320020
CF250T-320021
CF250T-420002

GB6187 M10x1.25

CF250T-420017
CF250T-320025
CF250T-320026
GB6170 M8

GB5789 M10x1.25x45
GB5789 M10x1.25x98

CF250T-320030
GB278
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CF250T-330001
CF250T-331000
CF250T-332000
CF250T-333000
CF250T-330002
CF250T-330003
CF250T-334000
CF250T-335000
CF250T-330005
CF250T-336000
CF250T-330006
CF250T-337000
CF250T-337001
CF250T-337002
CF250T-337003
CF250T-337004
CF250T-337005
CF250T-337006
CF2350T-338000
CF2350T-338001
CF2350T-339000
CF2350T-339003
CF2350T-332001
GB6170 M10x1.5
GB6177 M6
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27
28
29
30
31
32
33
34
35
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GB97.16

GB91 2x16

GB91 2.5x26
CF2350T-340013
CF2350T-330007
CF2350T-330008
CF2350T-330009
CF2350T-330010
GB5789 M6x12
GB5789 M8x30

71

CF250T-341000
CF250T-340001
GB5789 M12x1.25x20
CF250T-340003
CF250T-340004
CF250T-340005
CF250T-340006
CF250T-340007
GB6187 M10x1.25
CF250T-340009
CF250T-340010
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GB845 ST4.2x13-C
GB845 ST4.2x13-C
GB845 ST4.2x13-C

CF250T-340012
CF250T-340013
GB5789 M8x35
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CF250T-351000
CF250T-352000
CF250T-353000
CF250T-353001
CF250T-353002
CF250T-353100
CF250T-353006
CF250T-353007
CF250T-354000
CF250T-354001
CF250T-354002
CF250T-354100
CF250T-354005
CF250T-350001
CF250T-355000



16
17
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21
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CF250T-350002
CF250T-350003
GB818 M3x8
GB818 M3x8
GB818 M5x32
GB818 M5x45
GB818 M5x50
GB818 M3x12

CF250T-360001
CF250T-362001
CF250T-361002
CF250T-361003
CF250T-361000
CF250T-361001
CF250T-363000
CF250T-363100
CF250T-361004
CF250T-361005
CF250T-362000
CF250T-361006
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GB5789 M8x35

GB6187 M10x1.25

CF250T-361007
CF250T-361008

GB5789 M10x1.25x45
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CF250T-371100
CF250T-372000
CF250T-371000
CF250T-373101
CF250T-373000
CF250T-373001
CF250T-373002
CF250T-373003
CF250T-373004
CF250T-373005
CF250T-373100
CF250T-371001
GB5782 M6x%30
CF250T-370001
CF250T-370002
CF250T-373102
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GB818 M4x9
GB822 M4x12
GB6177 M6
GB5789 M6x22

CF250T-381000
CF250T-380001
CF250T-380002
CF250T-382001
CF250T-382000
CF250T-383000
CF250T-383001
CF250T-384000
CF250T-381100
CF250T-380003
CF250T-381001
CF250T-380004
CF250T-380005
CF250T-385000
CF250T-380006
GB279 6303LU

CF250T-385002
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GB893.2 47
GB5789 M6x%32

CF250T-384000
CF250T-390001
CF250T-390002
CF250T-392101
CF250T-390003
CF250T-392100
CF250T-392000
CF250T-390004
CF250T-393000
CF250T-393001
CF250T-390005
CF250T-362002
CF250T-390006

GB6187 M12x1.25

CF250T-390008
GB279 6201LU
CF250T-390010
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CF250T-401000
CF250T-401001
CF250T-401002
CF250T-401003
CF250T-401004
CF250T-401100
CF250T-401005
CF250T-401006
CF250T-401007
CF250T-401008
CF250T-401009
CF250T-402000
CF250T-402002
CF250T-401010
CF250T-400001
GB6187 M8
GB5287 8
GB5789 M8x35
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1 CF250T-411000
2 CF250T-412000
3 CF250T-410001
4 CF250T-413000
5 GB6177 M6
6 GB5789 M6x40
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CF250T-420200
CF250T-420101
CF250T-420102
CF250T-420103
CF250T-420001
CF250T-420300
CF250T-420002
CF250T-420003
CF250T-420004
CF250T-420005
CF250T-420301
CF250T-420007
CF250T-420008
CF250T-420400
CF250T-420009
CF250T-420010
CF250T-420011
CF250T-420012
CF250T-420013
CF250T-420014
CF250T B25
CF250T B23
CF250T-420500
CF250T-420600
GB5789 M5x12
CF250T-420501
GB818 M4x7
GB5789 M5x12
GB5789 M6x12
GB6177 M6

QC/T621 A 6.5%0.8

QC/T621 A 9x1.5
QC/T621 A 12x1.5
GB5789 M8x14

GB5789 M6x140
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QC/T621
CF250T-430002
CF250T-430003
CF250T-430100
CF250T-430004
CF250T-430005
CF250T-430006
172MM-021300
CF250T-430200
CF250T-430300
CF250T-430007
CF250T-430008
CF250T-430400
CF250T-430009
CF250T-430500
CF250T-430010
CF250T-430011
CF250T-430600
CF250T-430012
CF250T-430013
CF250T-430014
GB823 M5x14
CF250T-420002
GB818 M4x35
GB818 M4x35
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32
33
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GB818 M5x14
GB818 M6x10
GB845 ST4.8x19
GB845 ST4.8x9.5
CF250T-430016
CF250T-430017
GB96 5
CF250T-430000

CF250T-440100
CF250T-440201
CF250T-440200
CF250T-440300
CF250T-440202
CF250T-440203
CF250T-440400
CF250T-440301
CF250T-440204
CF250T-440001
GB97.1-85
GB5789-86
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GB5789-86
GB5789-86
GB5789-86
CF250T-440000

CF250T-450100
CF250T-450200
CF250T-450002
CF125T-450003
CF250T-450018
CF250T-450300
CF250T-450005
CF250T-450400
CF250T-450401
CF250T-450500
CF250T-450501
CF250T-450502
CF250T-450009
CF250T-450010
CF250T-450011
CF250T-450301
CF250T-450302
CF250T-450014
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QC/T621 A 9x1.5
QC/T621 A 9x1.5
CF250T 450017
GB5789 M6x25

CF250T-460001
CF250T-461000
CF250T-462000
CF250T-463000
CF250T-464000
CF250T-460002
CF250T-460003
CF250T-465000
CF250T-460004
CF250T-460005
GB6170 M6

GB6170 M6

CF250T-466000
GB5789 M6x%25

GB93 6
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CF250T-471000
CF250T-472000
CF250T-473000
CF250T-474000
CF250T-470001
CF250T-475000
CF250T-470002
CF250T-476000
CF250T-477000
CF250T-470003
CF250T-420002
GB5782 M5x%20
GB6177 M6

CF250T-470008
GB5789 M8x14
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CF250T-481100
CF250T-481001

CF250T-481000
CF250T-481200
CF250T-480002
CF250T-481300
CF250T-480003
CF250T-481400
CF250T-481500
CF250T-480004
CF250T-480005
CF250T-480006
CF250T-482000
CF250T-482001
CF250T-483000
CF250T-482002
GB820 M5x20

GB818 M5x12

GB845 ST2.9%9.5-F
GB845 ST2.9%9.5-F
GB845 ST2.9%x19-F
GB845 ST2.9%x13-F
GB845 ST4.2x16-F
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CF250T-491000
CF250T-491001
CF250T-491101
CF250T-491200

CF250T-491002

GB845 ST4.2x13-F
GB9074.14 M6x%20
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CF250T-492001
CF250T-492003
CF250T-492100
CF250T-492110
CF250T-492120
CF250T-492005
CF250T-492006
CF250T-492007

GB845 ST4.2x16-F
GB845 ST4.2x16-F
CF250T-420002
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CF250T-493100
CF250T-493110
CF250T-493001
CF250T-493120
CF250T-493200
CF250T-493210
CF250T-493220
CF250T-493121

GB845 ST4.2x13-C
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CF250T-500001
CF250T-500002
CF250T-500003
CF250T-500004
CF250T-500005
CF250T-500006
CF250T-500007
CF250T-500008
CF250T-500009
CF250T-500010
GB882 B4x12

CF250T-500023
CF250T-500013
CF250T-500014
CF250T-500015
CF250T-420002
CF250T-500018
CF250T-500019

GB845 ST4.2x13-C

GB91 1.2x12
GB5789 M8x14
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CF250T-511000
CF250T-511100
CF250T-511101
CF250T-512000
CF250T-512001
CF250T-513000
CF250T-511102
CF250T-510001
CF250T-510002
CF250T-510003
CF250T-510004
CF250T-510005
CF250T-510006
CF250T-510007
CF250T-510008
CF250T-340007
CF250T-510010
CF250T-510011
GB97.1
CF250T-510013
CF250T-510014
CF250T-510015
CF250T-510016
GB819 M5x10
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GB6177 M5
CF250T-510019
CF250T420002
GB819 M6x10
GB6177

GB845 ST4.2x16-C
GB845 ST4.2x35-C
GB5789 M8x14
CF250T-512002

CF250T-512003
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CF250T-520001
CF250T-520002
CF250T-520003
CF250T-520004
CF250T-520005
CF250T-520006
CF250T-520007
CF250T-340007
CF250T-420002
CF250T-510019
GB845 ST4.2x13-C
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GB845 ST4.2x16-C
GB823 M5x12
CF250T-520008
GB6177 M5
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CF250T-530001
CF250T-530002
CF250T-530003
CF250T-530004
CF250T-530005
CF250T-340007
CF250T-530008
CF250T-530009
GB845 ST4.2x13-C
GB845 ST4.8x16-C
GB845 ST4.2x16-C
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CF250T-541000
CF250T-540001
CF250T-540002
CF250T-542000
CF250T-543000
CF250T-540004
GB845 ST4.2x13-C
GB823 M4x12
GB6177 M4
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CF250T-551000
CF250T-552000
CF250T-550001
CF250T-550002
CF250T-550003
CF250T-550004
GB9074.6
GB5789 M6x12

F29 REAR SIDE
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CF250T-340007
CF250T-510010
CF250T-561000
CF250T-560003
CF250T-560004
CF250T-560005
CF250T-560006
CF250T-560007
CF250T-560008
CF250T-562000
CF250T-560009
CF250T-560010
CF250T-560011
CF250T-560012
CF250T-560013
CF250T-560015
CF250T-560014
CF250T-420002
CF250T-560016

GB845 ST4.2x13-C
GB845 ST4.2x13-C

GB9 12x16
GB882 B6x%38
GB5789 M6x12
CF250T-560017
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CF250T-571000
CF250T-572001
CF250T-570001
CF250T-570002
CF250T-570003
CF250T-572002
CF250T-572000
CF250T-570004
CF250T-572003
CF250T-572004
CF250T-570005
CF250T-570006
CF250T-572005
CF250T-570007
CF250T-570008
CF250T-570009
CF250T-570010
CF250T-570011
CF250T-570012
CF250T-574000
CF250T-560016
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CF250T-340008
GB9074.5 M5x18
GB845 ST4.2x13-C
GB845 ST4.2x16-C
GB6177 M5
GB6177 M6
GB6187 M8

GB845 ST4.8x16-F
CF250T-573000
GB5789 M6x12
GB5789 M10x1.25x20

GB845 ST4.2x16-C
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CF250T-583000
CF250T-581000
CF250T-580001
CF250T-582000
CF250T-585000
CF250T-580002
CF250T-580003
CF250T-586000
CF250T-587000

GB70 M8x35
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GB70 M8x60
GB819 M6x10
GB6177 M6
GB70 M6x12
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DESCRIPTION
FRAME COMP.

RUBBER INSULATOR,REAR CUSHION

REAR SUSPENSION COMP.
REAR BRACKET COLLAR

FRONT SUSPENSION COMP.
FRONT BRACKET COLLAR
BUFFER ROD

SPHERICAL RUBBER

RUBBER BLOCK

WASHER ¢8.5x¢p40%x2.5

SADDLE PACKING

MIDDLE FENDER, FRAME
FRAME DATA PLATE

MOUNTING BOLT, M10x1.25x210
FRAME BOLT,M12x1.25x375
SUSPENSION BOLT M10%1.25%x210
THREAD SLEEVE M22x1
CIRCULAR NUT M22x1

NUT

NUT
NUT

NUT
RUBBER,SUPPORT

Q
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BOLT
BOLT

FORK ., FRONT ABSORBER

TOP RACE

BOTTOM RACE

COVER,RIGHT ROCKARM
COVER,LEFT ROCKARM

FRONT FORK

FRONT FORK COMP.
COLLAR12x17%x15
BUSH10x16%6.5

COLLAR10x16%9

RIGHT ROCKARM,FRONT FORK
COLLAR8x12x15.5

SEAL RING

CAP

FRONT RIGHT ABSORBER COMP.
FRONT LEFT ABSORBER COMP.
SPRING,FRONT ABSORBER
CASE COMP.,FRONT ABSORBER
LOWER JOINT,FRONT ABSORBER
LEFT ROCKARM,FRONT FORK
SPACER,FRONT ABSORBER SPRING

N =2 NN N =2 2 AAN=2NRAN-2 2 2 2



UPPER SLEEVE,FRONT ABSORBER
RUBBER BEARING

LOWER SLEEVE,FRONT ABSORBER
NUT

HANGING BUSH,FRONT ABSORBER
RUBBER,STOPPER

TOP RACE

BOTTOM RACE

DUST SEAL

WASHER ( 30x47x3 )

NUT COMP.,ANTI-DUST ( M26x1 )
FENDER,FRONT FORK

BOLT M8x32

BOLT M6x14

NUT

BOLT M5x12

RUBBER WEIGHT

OIL SEAL 16x26x4

NUT

BOLT

BOLT

BEARING 6000Z
TOP BALL RETAINER

<E PEDAL. MAIN STAND
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SWITCH SPRING,BRAKE LAMP
SWITCH,BRAKE LAMP
SWITCH,SIDE STAND

CABLE COMP.,REAR BRAKE
CABLE CLAMP COMP.

CABLE CLAMP

PEDAL COMP.,REAR BRAKE
FOOTREST COMP.,REAR BRAKE
SPRING REAR BRAKE

PEDAL SHAFT COMP.,REAR BRAKE
RUBBER BLOCK,BRAKE PEDAL
LOCK PLATE COMP.,REAR BRAKE
CAM PUSH ROD,HAND BRAKE
BUSH

CAM SPRING,HAND BRAKE

CAM (PLASTIC),HAND BRAKE
TORSION SPRING,HAND BRAKE RETURN
PLASTIC COVER,HAND BRAKE
MAIN STAND COMP.

SHAFT,MAIN STAND

SIDE STAND COMP.

BOLT M10x35

BOLT M6x16

NUT M10x1.5

NUT

O) = = el e el el e el el e el el el e el e e el el e el e



WASHER

PIN 2x16

PIN 2.5%26

RUBBER PAD,REAR BRAKE

SPRING,MAIN STAND RETURN
SPRING,SIDE STAND RETURN

ADJUSTING STOPPER,REAR BRAKE CABLE
NUT M6

BOLT

BOLT

STEERING HANDLE

STEERING HANDLE COMP.

LOWER SEAT,STEERING HANDLE
BOLT

PROTECTING COVER,FRONT BRAKE PUMP
FRONT COVER,STEERING HANDLE
REAR COVER,STEERING HANDLE
UPPER BRACKET

CLAMP ST4.2

NUT

FLAT NUT M24x1x8

WASHER 24 ( 24x40x2 )

QR N Y GGG G EIFQ Y
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TAPPING BOLT ST4.2x13-C
TAPPING BOLT ST4.2x13-C
TAPPING BOLT ST4.2x13-C

UPPER COVER,STEERING HANDLE
TIE BAND

BOLT

= LEVER. SWITCH, CABLE

THROTTLE CABLE,ADJUSTING
THROTTLE CABLE

SWITCH COMP.,RIGHT HANDLE LEVER
SWITCH COVER,RIGHT HANDLE LEVER
SWITCH SEAT,RIGHT HANDLE LEVER
STARTING SWITCH COMP.

WIRE CLAMP

WIRE CLAMP

SWITCH COMP.,LEFT HANDLE LEVER
SWITCH COVER,LEFT HANDLE LEVER
SWITCH SEAT,LEFT HANDLE LEVER
COMBINATION SWITCH

WIRING CLIP,STEERING SWITCH

FUEL FILLER

RIGHT HANDLE COMP.

A NN =200 =
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RIGHT GRIP
LEFT GRIP
SCREW
SCREW
SCREW
SCREW
SCREW
SCREW

‘6 FRONT BRAKE

SNAP RING

BRAKE CALLIPERS

INNER COLLAR,BRACKET HANGER
ANTI-DUST COVER

HANGER COMP.,FRONT BRAKE

LOCK PLATE

STOPPER LEVER,AUXILIARY

HANGER COLLAR,STOPPER LEVER
EXTERNAL COLLAR,BRACKET HANGER
SEALING CASE

BOTTOM CYLINDER COMP.,FRONT BRAKE
HANGER COLLAR

—_ a2 a N0 W =
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BOLT

NUT

SEAL 31.8x40x4
O-RING

BOLT

LINDER COMP.,FRONT BRAKE

B
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SWITCH COMP.,FR. BRAKE LIGHT
OIL PIPE COMP.,FRONT BRAKE
UPPER CYLINDER COMP.,FRONT BRAKE
AUXILIARY RUBBER BOWL

MAIN PUMP COMP.

SPRING TONGUE

UPPER COVER

FIX CLAMP

LOWER DIAPHRAGM ( RUBBER )
UPPER DIAPHRAGM

PLUNGER COMP.

FRONT BRAKE HANDLE

BOLT

BOLT M6x20 ARTICULATED JOINT
WASHER 6

MAIN RUBBER BOWL
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_ DA N ) a2 a e



SCREW ( With washer)
SCREW (With washer)
NUT

BOLT

\R FORK., REAR WHEEL

REAR BRAKE SHOE COMP.
INNER BUSH,REAR FORK
EXTERNAL BUSH,REAR FORK
REAR RIM

REAR RIM COMP.

REAR WHEEL COMP.

REAR WHEEL

AIR VALVE COMP., TYRE
BRAKE SHOE COMP.
CAMSHAFT,REAR BRAKE
RETURN SPRING,BRAKE SHOE
ROCKER ARM,REAR BRAKE

ADJUSTING SPRING,REAR BRAKE LEVER

REAR FORK COMP.
NUT M16x1.5
BEARING 17x47x14
SEAL 25x47x5
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SNAP RING
BOLT

‘9 FRONT WHEEL

AIR VALVE COMP.,TIRE
SHAFT,FRONT WHEEL M12x1.25%x245
LEFT BUSH,FRONT WHEEL

FRONT RIM

MIDDLE BUSH,FRONT WHEEL
FRONT RIM COMP.

FRONT DRUM COMP.

FRONT TYRE

COUNTER COMP.

DRIVING GEAR, COUNTER

THRUST WASHER

BRAKE DISC

BOLT M8x24

NUT M12x1.25

SEAL 20x32x5 ( WITHOUT SPRING )
BEAEING ( 12x32x10 )

SEAL
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10 REAR CUSHION

RIGHT REAR CUSHION

MAIN SPRING,REAR CUSHION
SECONDARY SPRING,REAR CUSHION
UPPER JOINT,REAR CUSHION

SPRING SPACER

LEFT CYLINDER COMP,REAR CUSHION
STOPPER RUBBER

SPRING SEAT,REAR CUSHION

NUT

RUBBER BUSH,REAR CUSHION
RUBBER BEARING,UPPER JOINT

LEFT REAR CUSHION

RIGHT CYLINDER COMP.,REAR CUSHION
STOPPER RUBBER

LEFT LOWER CONNECTING SCREW
NUT

WASHER

BOLT

EDAL BRACKET ., PIPE
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WATER OUTLET PIPE COMP.

WATER INLET PIPE COMP.
PROTECTING,PIPE INLET PIPE COMP.
BRACKET COMP.,LEFT PEDAL

NUT

BOLT

? COOLING SYSTEM
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COOLING FAN COMP.
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RADIATOR COMP.

BRACKET,FAN MOTOR

FAN MOTOR

NUT

WATER INLET

AUXILIARY WATER TANK

FRANGE BOLT

VENTILATION GUIDE
CONNECTING HOSE,AUXILIARY WATER TANK
INLET HOSE,AUXILIARY WATER TANK
COVER,AUXILIARY WATER TANK
WATER HOSE,HEAT TRANSMIT
WATER HOSE,CARBURETOR HEAT TRANSMIT
COVER, WATER INLET
CONNECTING HOSE,WATER INLET
WATER FILLER HOSE,RADIATOR
WATER INLET HOSE,RADIATOR
WATER OUTLET,RADIATOR
JOINT,HEAT TRANSMIT PIPE
T-JOINT,WATER INLET PIPE

RING CLAMP

RING CLAMP

THERMOSWITCH
BRACKET,RADIATOR

BOLT

O-RING

SCREW

BOLT

BOLT

NUT

RING CLAMP

RING CLAMP

RING CLAMP

BOLT

BOLT

AIR CLEANER ASSY.
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RING CLAMP A 15x1.5
STRAINER,AIR INLET VENTURI
DOUBLE-PASSAGE AIR INLET PIPE
FILTER ELEMENT COMP.
GASKET,AIR CLEANER COVER
VENTURILAIR CLEANER

SPRING RETAINER LOCK,AIR CLEANER COVER

BRACKET,AIR CLEANER

BOX,AIR CLEANER

COVER,AIR CLEANER

BLOCKING DUST PIPE

VENTURI CONNECTING PIPE
CLAMP,CONNECTING PIPE
CONNECTING PIPE,AIR CLEANER
RING CLAMP,CONNECTING PIPE
CLAMP PIPE,OUTLET PIPE

PIPE BLOCK WEIGHT

OUTLET PIPE CLAMP,LEFT SIDE COVER
ANTI-DUST SPONGE
COVER,COLLECTION CHAMBER
CASE GASKET,LEFT SIDE COVER
SCREW UNIT

BOLT M6x14

SCREW

SCREW
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SCREW

SCREW

TAPPING SCREW
TAPPING SCREW
PIPE CLAMP
STORAGE PIPE
WASHER

AIR CLEANER ASSY.

15 Exhaust System

GASKET,EXHAUST PORT
WASHER 6

EXHAUST MUFFLER COMP.
CONNECTING MUFFLER COMP.
HEAT ISOLATION COVER (LONG)
HEAT ISOLATION COVER

PIPE CLAMP COMP

MIDDLE CASE CONNECTOR
BOLT M6x10

NUT M8, MUFFLER JOINT (EXTROHEIGHT)
WASHER

BOLT
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BOLT

FUEL PUMP COMP.

FUEL FILTER COMP.

RUBBER CASE, FILTER

FUEL OUTLET PIPE, FUEL PUMP
FUEL INLET PIPE, FUEL PUMP
FUEL TANK COMP.

RUBBER PAD,CUSHION

COVER COMP.,FUEL TANK
SEAL RING

FLOAT COMP.,FUEL TRANSDUCER
GASKET, FUEL TRANSDUCER
PROTECTING RING

JOINT, WASTE FUEL PIPE
PROTECTING PAN

T-WASHER

SCREW STOPPER M12x1.5
GASKET 12.3x20x2

SUCK FUEL PIPE,FUEL TANK

BOLT
BOLT
EXHAUST MUFFLER ASSY.
UEL SUPPLY SYSTEM
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RING CLAMP
RING CLAMP
WASTE FUEL PIPE
BOLT

.LECTRICAL SYSTEM |

CDI RUBBER CASE

CDI IGNITER

BATTERY ASSY.12V10Ah
RECTIFIER COMP.,REGULATOR
POSITIVE WIRE,BATTERY
PROTECTING PIPE,POSITIVE WIRE
COVER, BATTERY TERMINAL
RELAY COMP.,STARTER
SUSPENSION CASE,STARTER RELAY
BATTERY CASE

NUT

NUT

TIE BAND,BATTERY

BOLT

FUSE (20A)

WASHER
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LECTRICAL SYSTEM I
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IGNITION COIL COMP.

CAP ASSY.,NOISE SUPPRESSOR
MAIN WIRE HARNESS
SECONDARY WIRE HARNESS
PROTECTING CASE

WIRING BROAD COMP.
COVER,BATERY TEMINAL
HORN 12V

WINKER

CUSHION,WINKER

BOLT M6x14

BOLT

NUT

TIE BAND

BOLT

=19 INSTRUMENT
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HARNESS,INSTRUMENT
INDICATING BULB 12V3.4W
LCD LIGHTING BULB 12V1.7W
LCD LIGHTING BULB 12V1.7W
INSTRUMENT ASSY.
COVER,INSTRUMENT
BOX,RIGHT INDICATING LIGHT
LCD BOARD COMP.
BOX,LEFT INDICATING LIGHT
ODOMETER

HOLL SWITCH
SEAT,INSTRUMENT

WIRING CLAMP
COVER,INSPECTION PORT
CABLE COMP.,ODOMETER
FLEXIBLE SHAFT,ODOMETER
COMBINATION NUT M6
O-RING 10x1.8

SCREW

SCREW

TAPPING SCREW

TAPPING SCREW

TAPPING SCREW

TAPPING SCREW

TAPPING SCREW
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F20 HEAD LIGHT

HEAD LIGHT ASSY.
STOPPER,ADJUSTING SCREW
LENS COMP.,HEAD LIGHT
SHIELD,HEAD LIGHT

BULB 12V60/55W HEAD LIGHT
BUSH

TAPPING SCREW

BOLT UNIT

AR COMBINATION LIGHT

WHR W= 24 AN =



COVER,RIGHT WINKER
LEN,LEFT WINKER

REAR COMBINATION LIGHT COMP.
LIGHT COVER COMP.

LIGHT SOCKET COMP.
RIGHT DECORATING COVER
LEFT DECORATING COVER
BULB,REAR WINKER
BULB,TAIL LIGHT

RUBBER BLOCK WEIGHT
TAPPING SCREW

TAPPING SCREW

BOLT M6x14

22 FRONT WINKER

A NN DA A2 O N 0 a a a a



RIGHT FRONT WINKER ASSY

LEN COMP.,RIGHT FRONT WINKER
CONNECTING PLATE,FRONT WINKER
SOCKET COMP.,RIGHT FRONT WINKER
LEFT FRONT WINKER ASSY

LEN COMP.,LEFT FRONT WINKER
SOCKET COMP.,LEFT FRONT WINKER
GROMMET

BULB,FRONT WINKER

TAPPING SCREW

COVER. MIDDLE COVER
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RIGHT RATAINING PLATE
LEFT RETAINING PLATE
RUBBER,RIGHT STEP
RUBBER,LEFT STEP
RIGHT STEP

LEFT STEP

RUBBER MAT,RIGHT DECK
RUBBER MAT,LEFT DECK
COVER,FILLING PORT
ROTARY CONNECTING PLATE
PIN

MIDDLE COVER

STOP PIECE

LOCK,PORT COVER
PROTECTING SKIRT,SEAT
BOLT M6x14,PIN
COVER,INSPECTION PORT
FRANGE BOLT M6x17
TAPPING SCREW

PIN

BOLT

24 FRONT TRUNK

N NDNDMDNDN -2 DN aa aa MDD A aa aaaa a



T 17 g AB—3
R I*—"'I =t Ty — _
T | B ol 7%
0 . T - 77 e B Al |
AN T O
/_,.i"llr"*-u,_\_\_ﬂ._\_\_\_\_ v i it | =
=, :_-:%?::-H_ = | =4 “*--,]" =
R cEoe ] e ] ¢ |
] 21 '!l}?f“;;?&"l et = == [Ir o8,
s} rﬁ | 3
,l) 20 “,f”_j |
. s~
L P
f-i_{iﬂ.a:a ;
,}:.mj 2 { ) 4'] -
E EE ¥
T 4 l?{}"f‘f T /}:l:é-
A -
< 30 ' &
r 1§ =
r/f:.! B {\,_ ,__-"*ré;)
& . ==
Vo e

LOCK SETS ( 5KINDS )

IGNITION SWITCH LOCK COMP.

KEY

FUSE BOX COMP.

COVER, FUSE BOX,(WITH MARK PLATE)
BRAKING CABLE

BRAKET,IGNITION SWITCH LOCK

LOCK COVER

RIGHT TRIANGLE PROTECTING PLATE
LEFT TRIANGLE PROTECTING PLATE
INSPECTIN COVER,SECONDARY WATER TANK
FRONT TRUNK

COVER,FRONT TRUNK

NET,SOUND SET

PROTECTING CASE,WIRING

CLAMP ST4.2

SPRING CLIP,LOCK SEAT

LOCK, FRONT TRUNK

FLAT GASKET 8

LOUDHAILED

PIN SHAFT ( PLASTIC ) ,FRONT TRUNK
LABEL |

LABEL I

SCREW
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NUT

SCREW Mb5x12,X-FORM HEAD

FRANGE BOLT M6x14
SCREW

NUT M6

TAPPING SCREW
TAPPING SCREW
BOLT

FUSE (5A)

FUSE ( 10A)

T FENDER. SIDE FENDER

REFLECTOR

FRONT FENDER A

FRONT FENDER B

RIGHT CONNECTING PLATE
RIGHT PROTECTING PLATE
LEFT PROTECTING PLATE
LIP VENT COVER

CLAMP ST4.2

BOLT M6x14

SCREW M5x12

TAPPING SCREW
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TAPPING SCREW

SCREW

LEFT CONNECTING PLATE
NUT

ONT TOP COVER COMP.

RIGHT SHIELD COVER
LEFT SHIELD COVER
FRONT TOP COVER
RIGHT CONNECTING PIECE
LEFT CONNECTING PIECE
CLAMP ST4.2

GQF BRAND PLATE 938
n-FORM PLASTIC CLIP
TAPPING SCREW
TAPPING SCREW
TAPPING SCREW

=27 WIND SHIELD
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METERS SHIELD COMP.

SHIELD GLASS

PROTECTING PLATE,SHIELD GLASS
RIGHT REAR MIRROR

LEFT REAR MIRROR

FRANGE BOLT M6x22

TAPPING SCREW

SCREW

NUT

=R. TAIL COVER LIGHT COMP.
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HARNESS COMP,TAIL COVER
TAIL COVER LIGHT COMP

TAIL COVER

WASHER, THREE HOLES
WASHER,DOUBLE HOLES
CUSHION, THREE HOLES (FOAM)
SCREW UNIT

BOLT

COVER. LUGGAGE BOX COVER
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CLAMP ST4.2

SPRING CLIP,LOCK SEAT

LOCK COMP.,LUGGAGE BOX COVER
PLATE, REAR VENT PORT

PLATE HOOK,RIGHT SIDE COVER
CABLE

LABEL

PLATE HOOK,REAR COVER
RIGHT REAR SIDE COVER
COVER,LUGGAGE BOX

INNER LINING PLATE,BOX COVER
LEFT REAR SIDE COVER
ROTARY CONNECTING PLATE
M-SHAPED GASKET

SPONGE BAND SEAL

FASHION BRAND PLATE

GQF BRAND PLATE 65

BOLT M6x14

LOCK SHIM,®3

TAPPING SCREW

TAPPING SCREW

PIN

PIN SHAFT

BOLT

CF250T STRIPE
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: COVER. REAR LUGGAGE BOX

BRACKET COMP.,REAR LUGGAGE BOX
HOOK, REAR LUGGAGE BOX COVER
REINFORCED PLATE,REAR LUGGAGE COVER
RIGHT REAR SIDE PROTECTING PLATE
LEFT REAR SIDE PROTECTING PLATE
BAND SEAL,TAIL COVER

REAR LUGGAGE BOX COMP.

RIGHT LOWER HEATPROOF PAPER

INNER BUCKLE,REAR LUGGAGE BOX
INNER BUCKLE RING,REAR LUGGAGE BOX
RIGHT LOWER FENDER (TIN SHEET)
RIGHT REAR SIDE COVER

INNER LINING MAT (SPONGE),BOX

REAR REFLECTOR

SPONGE BAR

HEATROOF PAPER,RIGHT UPPER VENT PORT
SCREW M6x16 X - HEAD PIN SHAFT
FENDER,REAR WHEEL

RUBBER BRACKET,FENDER

TOOLS COMP.

LOCK SHIM,®3
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NUT M6,CLAMP
SCREW COMP.
TAPPING SCREW
TAPPING SCREW
NUT

NUT

NUT

TAPPING
SPRING TIE BAND COMP.
BOLT

BOLT

TAPPING SCREW

)1 SEAT ARMREST
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HELMET LOCK
SEAT COMP.
CONNECTING PLATE,SEAT
BACKREST

BRACKET,HELMET LOCK

FITTING RUBBER,RIGHT ARMREST
FITTING RUBBER,LEFT ARMREST
RIGHT ARMREST

LEFT ARMREST

SCREW
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SCREW
SCREW
NUT

SCREW
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